
Replacement Parts Bag List
Stock #..............Description
DTXC1701.........8x22mm Ball Bearing ...........................26 x4pcs
DTXC1702.........12x28mm Ball Bearing .........................76 x2pcs
DTXC1703.........10x22mm Ball Bearing .......................125 x2pcs
DTXC1704.........10x19mm Ball Bearing .......................128 x2pcs
DTXC1750.........E-Clip 5mm.........................................37 x10pcs
DTXC6162.........Antenna Tube Set ..........................99,100 x2pcs
DTXC6276.........Ball Set 10x15mm ................................29 x8pcs
DTXC6277.........Ball Set 10x11mm ................................31 x4pcs
DTXC6278.........Ball Set 6x8mm ..................................153 x4pcs
DTXC6340ST ......Roll Bar Set .........................................111 x1pc,

113,114,115 x2pcs
DTXC6341.........Wing ............................................................x1pc
DTXC6342.........Body ............................................................x1pc
DTXC6561ST ......Side Body Mount ..................................93 x4pcs
DTXC6562ST ......Front Body Mount...................................35 x1pc
DTXC6618.........Gear Box Support Plate .......................119 x1pc
DTXC6693.........Brake Adapter ....................147 x1pc, 146 x2pcs
DTXC6709.........Brake Cam ....................................130,131 x1pc
DTXC6718.........Brake Disk Set....................................133 x2pcs
DTXC6719.........Brake Caliper Set ...............................134 x3pcs
DTXC6742.........Pushrod Linkage Set.......................54,55,56,57,

58,155 x1pc,
42,52 x6pcs

DTXC6825ST ......Front Bulkhead Set..........................39,157 x1pc
DTXC6826ST ......Rear Bulkhead Set ............................73,79 x1pc
DTXC6863ST ......Front Bumper..........................................36 x1pc
DTXC6880.........Front Bulkhead Brace.............................46 x1pc
DTXC7014.........Main Chassis..........................................90 x1pc
DTXC7172.........Clutch Bell ............................................135 x1pc
DTXC7327.........Decal Set .....................................................x1pc
DTXC7363.........Diff Case w/Sleeve .........................3,7,197 x1pc
DTXC7374.........Differential Outdrive ..............................75 x2pcs
DTXC7376.........Internal Diff Gear Set ..............................6 x1pc,

4,5,170,171 x2pcs
DTXC7397ST ......Diff Gear Skid Plate ..........77,97 x1pc, 98 x2pcs
DTXC7479.........Dogbone ...............................................71 x2pcs
DTXC7610ST ......Engine Mount ..................138,140,142,143 x1pc
DTXC7813.........Fuel Cap Set ..........................110,118,186 x1pc
DTXC7814.........Fuel Tank ..............................................116 x1pc
DTXC7988.........Wheel Drive Block Set..................24,176 x2pcs,

25 x8pcs
DTXC7989.........Rear Upper Hinge Pin ..........................81 x2pcs
DTXC7994.........Front Hinge Pin.....................................38 x4pcs
DTXC7995.........Rear Outer Hinge Pin ...........................87 x2pcs 
DTXC7996ST ......Rear Hub ...........................................68,82 x1pc
DTXC8300.........Main Diff Gear ........................................78 x1pc
DTXC8408ST ......Radio Box ...................103,104 x1pc, 102 x2pcs
DTXC8409ST ......Chassis Side Plates ..........................92,95 x1pc
DTXC8410ST ......Radio Tray ...................108,109 x1pc, 107 x2pcs
DTXC8857ST ......Servo Saver..................................62,63,66 x1pc
DTXC8889.........Servo Saver Post..........................60,61,64 x1pc
DTXC8897.........Spur Gear Shaft ...................................145 x1pc
DTXC8898.........Spur Shaft Gear...................141 x1pc, 25 x3pcs
DTXC8906.........Front Axle Shaft ....................................84 x2pcs
DTXC8907.........Front Axle Stubs ...................................69 x2pcs
DTXC9090.........Rear Shock Body..................................16 x2pcs
DTXC9091.........Front Shock Body ...............................194 x2pcs
DTXC9093.........Shock Spring (Front/Rear)....................21 x2pcs
DTXC9094.........Shock End Set.......................9,20,22,193 x2pcs
DTXC9095.........Shock Rebuild Kit .....10,11,14,18,19,169 x2pcs,

13,17 x4pcs
DTXC9096.........Shock Cap/Adjuster...........................8,12 x2pcs

DTXC9097.........Shock Shaft..........................15 x2pcs, 13 x4pcs
DTXC8816.........Steering Servo Mount.........................188 x4pcs
DTXC6446.........Body Clip ..........................................159 x10pcs
DTXC9197ST ......Rear Shock Tower ..................................80 x1pc
DTXC9198ST ......Front Shock Tower...........................41,166 x1pc
DTXC9317.........Spur Gear Plate .................126 x1pc, 124 x4pcs
DTXC9318.........Gear Support Plate ..............................127 x1pc
DTXC9319.........Support Plate Standoffs.....132 x1pc, 129 x2pcs
DTXC9323.........Pinion Gear ..........................................123 x1pc
DTXC9324.........Gear Cover ...........................................173 x1pc
DTXC9394.........Spur Gear.............................................122 x1pc
DTXC9519.........Front Shock Mount ..............................44 x2pcs,

42,43 x4pcs
DTXC9521ST ......Lower Front Suspension Arms .........83,89 x1pc,

33 x4pcs
DTXC9522ST ......Upper Front Suspension Arms.........32,48 x1pc,

28 x2pcs, 33 x4pcs
DTXC9523.........Lower Shock Mounting Pin...................88 x4pcs
DTXC9541ST ......Lower Rear Suspension Arm .......178,179 x1pc,

28 x4pcs
DTXC9542ST ......Upper Rear Suspension Arm .........74,177 x1pc,

28 x2pcs
DTXC9578.........Inner Steering Link .......102,154,155,162 x2pcs,

152,153 x4pcs
DTXC9579.........Outer Steering Link .............................47 x2pcs,

31,50,65,67 x4pcs
DTXC9706.........Tire ..................................................1,137 x2pcs
DTXC9816.........61mm Turnbuckle .................................49 x2pcs
DTXC9817.........72mm Turnbuckle .................................72 x2pcs
DTXC9897.........Wheel .....................................................2 x2pcs
DTXC9898.........Wheel Nut......................................23,150 x4pcs
DTXC9946ST ......Steering Knuckle ...............................27,51 x1pc
DTXQ5000 ........Fuel Line Tee........................................164 x1pc
DTXQ5001ST ......Fuel Line Clip.......................182,183,184 x2pcs,

187 x4pcs
DTXQ5002 ........Fuel Line...............................................185 x1pc
DTXZ1069 .........Instruction Manual .......................................x1pc

OPTIONAL ITEMS:
DTXC9948.........Aluminum Steering Knuckles (2)
DTXC8079.........Rear Aluminum Hubs (2)
DTXC9199.........Rear Aluminum Shock Tower
DTXC7364.........Aluminum Differential Housing

To order replacement parts or to send your model in for
repairs covered under warranty, you should send your
model to DuraTrax’s authorized U.S. repair facility:

Hobby Services
3002 N. Apollo Drive, Suite 1, Champaign, Illinois 61822

Attn. Service Department
Phone: (217) 398-0007

9:00 A.M. - 5:00 P.M. Central Time M-F
E-Mail: hobbyservices@hobbico.com

ST indicates Stress-Tech™ part

Stock #..............Description
DTXC8640.........Cap Screw 3x23mm........................148 x10pcs
DTXQ0524 ........E-clip 3mm ........................................13 x10pcs
DTXQ0209 ........Screw 3x15mm .................................105 x5pcs
DTXQ0259 ........Screw 4x8mm ...................................160 x5pcs
DTXQ0271 ........Screw 2.6x15mm ..............................189 x5pcs
DTXQ0285 ........Screw 3x10mm .................................149 x2pcs
DTXQ0305 ........Set Screw 4x8mm.............................101 x3pcs
DTXQ0309 ........Set Screw 5x25mm.............................53 x6pcs
DTXQ0320 ........Set Screw 5x10mm...........................34 x10pcs
DTXQ0403 ........Nut 4mm .........................................163 x10pcs
DTXQ0528 ........E-Clip 7mm .......................................121 x6pcs
DTXQ5003 ........Screw 5x30mm .................................30 x10pcs
DTXQ5004 ........Screw 4.2x16mm ..............................40 x10pcs
DTXQ5005 ........Screw 4.2x25mm ..............................45 x10pcs
DTXQ5006 ........Spacer 8x4mm..................................59 x10pcs
DTXQ5007 ........Nut 5mm ...........................................70 x10pcs

Stock #..............Description
DTXQ5008 ........Washer 12x8.1mm ............................85 x10pcs
DTXQ5009 ........Screw 4.2x16mm ..............................91 x10pcs
DTXQ5010 ........Screw 5x10mm .................................94 x10pcs
DTXQ5011 ........Washer 15x8mm ...............................96 x10pcs
DTXQ5012 ........Cap Screw 6x41mm........................120 x10pcs
DTXQ5013 ........Screw 6x16mm ...............................144 x10pcs
DTXQ5014 ........Screw 4x30mm ...............................158 x10pcs
DTXQ5015 ........Spacer 14x10mm............................161 x10pcs
DTXQ5016 ........Washer 14x6mm .............................174 x10pcs
DTXQ5017 ........Screw 4x25mm ...............................175 x10pcs
DTXQ5018 ........Washer 13x5.1mm ..........................180 x10pcs
DTXQ5019 ........Screw 4.2x8mm ..............................181 x10pcs
DTXQ5020 ........Screw 5x35mm ...............................190 x10pcs
DTXQ5021 ........Washer 4.2x18mm ..........................191 x10pcs
DTXQ5022 ........Screw 5x27mm ...............................192 x10pcs
DTXQ5023 ........Cap Screw 5x35mm........................195 x10pcs

Hardware®

12

11

10

9

8

15

13

169
13

14

16
(Rear)

194
(Front)

22

21

20

19

17
18

17

193

137

1

2

6197

170

5

5

4

4
170

7

3

171

171

Shocks, Differential, and Tires



85

29

26

25

25

24

107

107
189

32

33

49

150

23

27

29

28

29

30

33

26

84

88

83
103

34
104

102 10285
37

157
33

88
37

34

3065

50

50

47

61

62

63

64 188188

10866

65
31

31

67

67

25

25

92

90

191
191

97

96

77

98

93

93

93

93

159

159

159

159
172

172

172

172

160

160

160

172
160

160

94

23

150

102

102

153

153 153

153

152

152

162

162
152

152

60

154

154

34

3437

37

30

29

33
59

85

89

84

26
38

38

38

40 40 40 40

36

37

37

37

44

42

42

42

39

41 35
43

43
34

15845

166

46

49
48

28

26

176

26

37

68

69

71

28

73

72

53

74

75
76

76

77

77
77

78

79

75

80

81

81

45

45

177

37

37

72

82

176

26

87

29

30
88

70

70

28

28

37

37
49

49

29

29

119

181

65

65

163

40

40

175

175

71 53

69

85
26

28

29

23
150

57

155 155

105 105

52

52

55

155

56

42

42

4254

37
28

28

49

49

88

43

4352
52

70

70

29

29

37

87

100

99

58
42

52

30

25

25

47

65

50

50

31

31

67

67

150

113 113

25

24

25

51

30

26

23

190

190

111

45

45

67
67

184

114

115

115

114

45

45

109

116

118

110

186

185

185

185

164

185

185

178

179

95

180

180

180

180

40
40

182

182

53

53183

187

187

187

192

192

91

37



12
9

17
3

12
0

12
0

17
4

13
9

14
3

2525

13
4

13
4

13
4

13
2

13
1

13
0

13
3

13
3

14
9

13
5

14
0

16
1

12
8

14
1

12
5

12
2

12
1

12
3

12
412

7

12
6

12
8

37

14
4

14
6

14
7

14
8

14
5

14
2

19
5

13
8

40

70

10
1

DTXZ1059 For Kit DTXD97**

E
n

g
in

e 
C

lu
tc

h

235

230 280

201

202
229

233

234

203

232

217

218 219

220

221

222

223

224

225

236

237

238

227

204 205

206

207

216

DTX 23cc Engine

Stock # Description Includes
DTXC4020........Air Filter Foam Set ....................236 x2pc
DTXC4019........Air Filter Set ......................237,238 x1pc,

236 x2pc
DTXC7715........Fan/Flywheel ......................204,205 x1pc
DTXG0431 .......Intake Gasket Set .............280,235 x1pcs
DTXG0446 .......Carburetor .................................230 x1pc
DTXG0447 .......Cab Adapter Set.................229,233 x1pc
DTXG0526 .......Crankcase Front and Back........203 x1pc
DTXG0528 .......Crankcase Gasket Set .......218,232 x2pc
DTXG0529 .......Crankshaft .................................217 x1pc
DTXG0547 .......Cylinder .....................................221 x1pc
DTXG0548 .......Piston ........................................234 x1pc

Stock # Description Includes
DTXG0613 .......Exhaust Gasket .......................224 x2pcs
DTXG0614 .......Muffler .......................................225 x1pc
DTXG0644 .......Wrist Pin Set.............219 x1pc, 220 x2pc
DTXG0754 .......Pull Start Assembly ..................216 x1pc
DTXG0950 .......Cylinder Cover...........................222 x1pc
DTXG0951 .......Fan/Flywheel Cover...................207 x1pc
DTXG0952 .......Kill Switch Assembly .................206 x1pc
DTXG0953 .......Ignition Coil Assembly...............227 x1pc
DTXG0954 .......Clutch Housing..........................202 x1pc
DTXG3100 .......Spark Plug.................................223 x1pc
DTXG7175 .......Clutch ........................................201 x1pc



# Item Description ...................................................................Available in Stock #
1 Tire.........................................................................................................DTXC9706
2 Wheel .....................................................................................................DTXC9897
3 Differential Housing................................................................................DTXC7363
4 Outdrive Spider Gear .............................................................................DTXC7376
5 Small Differential Gear...........................................................................DTXC7376
6 Differential Gear Pin...............................................................................DTXC7376
7 Differential Sleeve ..................................................................................DTXC7363
8 Shock Cap .............................................................................................DTXC9096
9 Shock End Top .......................................................................................DTXC9094
10 Shock Bladder........................................................................................DTXC9095
11 Shock Cap O-Ring .................................................................................DTXC9095
12 Shock Adjustment Nut ...........................................................................DTXC9096
14 Shock Piston ..........................................................................................DTXC9095
15 Shock Shaft............................................................................................DTXC9097
16 Shock Body Rear ...................................................................................DTXC9090
17 Shock O-Ring.........................................................................................DTXC9095
18 Shock Washer ........................................................................................DTXC9095
19 Shock C-Clip ..........................................................................................DTXC9095
20 Shock End Bottom .................................................................................DTXC9094
21 Shock Spring..........................................................................................DTXC9093
22 Shock Spring Mount .............................................................................DTXC9094
23 Wheel Nut .............................................................................................DTXC9898
24 Wheel Drive Block Front ........................................................................DTXC7988
27 Left Steering Knuckle.............................................................................DTXC9946
28 Ball End 10mm ......................................................................................DTXC9522,

DTXC9541,
DTXC9542

32 Front Upper Left Suspension Arm .........................................................DTXC9522
35 Front Body Mount ..................................................................................DTXC6562
36 Front Bumper .........................................................................................DTXC6863
38 Front Inner Hinge Pin 6x88mm..............................................................DTXC7994
39 Front Bulkhead Front .............................................................................DTXC6825
41 Front Shock Tower Front ........................................................................DTXC9198
44 Front Shock Mount Rod .........................................................................DTXC9519
46 Front Bulkhead/Radio Tray Brace ..........................................................DTXC6880
47 Steering Linkage Turnbuckle 2x65mm...................................................DTXC9579
48 Front Upper Right Suspension Arm.......................................................DTXC9522
49 Turnbuckle 8x31mm...............................................................................DTXC9816
51 Right Steering Knuckle ..........................................................................DTXC9946
54 Throttle Pushrod Connector...................................................................DTXC6742
55 Throttle Pushrod Spring.........................................................................DTXC6742
56 Brake Pushrod .......................................................................................DTXC6742
57 Throttle Pushrod ....................................................................................DTXC6742
58 Rubber Tube for Brake Linkage .............................................................DTXC6742
60 Servo Saver Post ...................................................................................DTXC8889
62 Servo Saver Spring................................................................................DTXC8857
63 Servo Saver Bottom...............................................................................DTXC8857
66 Servo Saver Top.....................................................................................DTXC8857
68 Left Rear Hub ........................................................................................DTXC7996
69 Rear Axle Stub.......................................................................................DTXC8907
71 Dogbone ................................................................................................DTXC7479
72 Rear Camber Turnbuckle .......................................................................DTXC9817
73 Rear Bulkhead Left ................................................................................DTXC6826
74 Left Rear Upper Suspension Arm..........................................................DTXC9542
75 Differential Outdrive ...............................................................................DTXC7374
78 Differential Ring Gear ............................................................................DTXC8300
79 Rear Bulkhead Right..............................................................................DTXC6826
80 Rear Shock Tower..................................................................................DTXC9197
81 Rear Inner Hinge Pin 6x65mm ..............................................................DTXC7989
82 Right Rear Hub ......................................................................................DTXC7996

83 Left Front Lower Suspension Arm .........................................................DTXC9521
84 Front Axle Shaft .....................................................................................DTXC8906
87 Outer Rear Hinge Pin ...........................................................................DTXC7995
88 Lower Shock Mounting Screw ...............................................................DTXC9523
89 Right Front Lower Suspension Arm.......................................................DTXC9521
90 Main Chassis .........................................................................................DTXC7014
92 Chassis Side Plate Left..........................................................................DTXC8409
93 Body Mount............................................................................................DTXC6561
95 Chassis Side Plate Right .......................................................................DTXC8409
97 Differential Gear Skid.............................................................................DTXC7397
99 Antenna Tube Cap .................................................................................DTXC6162
100 Antenna Tube .........................................................................................DTXC6162
103 Radio Box Top .......................................................................................DTXC8408
104 Radio Box Bottom..................................................................................DTXC8408
108 Battery Box Lid ......................................................................................DTXC8410
109 Radio Tray ..............................................................................................DTXC8410
110 Fuel tank Cap ........................................................................................DTXC7813
111 Roll Bar Front Section............................................................................DTXC6340
113 Roll Bar Middle Section .........................................................................DTXC6340
114 Roll Bar Cross Bar ................................................................................DTXC6340
115 Roll Bar Rear Section ............................................................................DTXC6340
116 Fuel Tank................................................................................................DTXC7814
118 Fuel Tank Cap O-Ring ...........................................................................DTXC7813
119 Rear Gearbox Support Plate .................................................................DTXC6618
122 Spur Gear ..............................................................................................DTXC9394
123 Pinion Gear ............................................................................................DTXC9323
124 Spur Gear Bushing ................................................................................DTXC9317
126 Spur Gear Mounting Plate .....................................................................DTXC9317
127 Gear Support Plate ................................................................................DTXC9318
129 Standoff 10x26mm.................................................................................DTXC9319
130 Brake Rod ..............................................................................................DTXC6709
131 Brake Cam .............................................................................................DTXC6709
132 Standoff 10x23mm.................................................................................DTXC9319
133 Brake Disk..............................................................................................DTXC6718
134 Brake Caliper .........................................................................................DTXC6719
135 Clutch Bell..............................................................................................DTXC7172
137 Tire Foam Insert ....................................................................................DTXC9706
138 Engine Mount Rear................................................................................DTXC7610
139 Engine....................................................................................................DTXG0270
140 Engine/Spur Shaft Mount.......................................................................DTXC7610
141 Spur Shaft Gear.....................................................................................DTXC8898
142 Engine Mount 2 Hole ............................................................................DTXC7610
143 Engine Mount 3 Hole .............................................................................DTXC7610
145 Spur Shaft .............................................................................................DTXC8897
147 Brake Adapter ........................................................................................DTXC6693
157 Front Bulkhead Back..............................................................................DTXC6825
159 Body Clip................................................................................................DTXC6446
162 Turnbuckle 4x44mm...............................................................................DTXC9578
164 Fuel Line Y-Connector............................................................................DTXQ5000
166 Front Shock Tower Back ........................................................................DTXC9198
173 Gear Cover.............................................................................................DTXC9324
176 Wheel Drive Block Rear.........................................................................DTXC7988,
177 Right Rear Upper Suspension Arm .......................................................DTXC9542
178 Left Rear Lower Suspension Arm .........................................................DTXC9541
179 Right Rear Lower Suspension Arm .......................................................DTXC9541
182 Fuel Line Clip Type-1 .............................................................................DTXQ5001
183 Fuel Line Clip Type-2 .............................................................................DTXQ5001
184 Fuel Line Clip Type-3 .............................................................................DTXQ5001
185 Fuel Tank Line........................................................................................DTXQ5002
186 Fuel Tank Cap Tether .............................................................................DTXC7813
187 Fuel Line S-Clip .....................................................................................DTXQ5001
188 Steering Servo Mount ............................................................................DTXC8816
193 Shock Bushing .......................................................................................DTXC9094
194 Shock Body Front...................................................................................DTXC9091

HARDWARE
13 E-Clip 3mm.............................................................................................DTXQ0524
25 Set Screw 5x5mm ..............................................................DTXC7988, DTXC8898
26 Bearing 22x8mm ....................................................................................DTXC1701
29 Ball 10x15mm.........................................................................................DTXC6276
30 Screw 5x30mm.......................................................................................DTXQ5003
31 Ball 10x11mm.....................................................................DTXC6277, DTXC9579
33 Spacer 11x6mm .................................................................DTXC9521, DTXC9522
34 Set Screw 5x10mm ................................................................................DTXQ0320
37 E-Clip 5mm.............................................................................................DTXC1750
40 Screw 4.2x16mm....................................................................................DTXQ5004
42 Set Screw 3x3mm ..............................................................DTXC6742, DTXC9519
43 Set Screw 8x5mm ..................................................................................DTXC9519
45 Screw 4.2x25mm....................................................................................DTXQ5005
50 Ball End 10mm .......................................................................................DTXC9579
52 Wheel collar............................................................................................DTXC6742
53 Set Screw 5x25mm ................................................................................DTXQ0309
59 Spacer 8x4mm .......................................................................................DTXQ5006
61 Washer 19.6x8.5mm...............................................................................DTXC8889
64 E-Clip 6mm.............................................................................................DTXC8889
65 Nut 4mm.................................................................................................DTXC9579
67 Screw 4x24mm.......................................................................................DTXC9579
70 Nut 5mm.................................................................................................DTXQ5007
76 Bearing 12x28mm ..................................................................................DTXC1702
77 Screw 4x8mm.........................................................................................DTXC7397
85 Washer 12x8.1mm .................................................................................DTXQ5008
91 Screw 4.2x16mm....................................................................................DTXQ5009
94 Screw 5x10mm.......................................................................................DTXQ5010
96 Washer 15x8mm ....................................................................................DTXQ5011
98 Screw 4x16mm.......................................................................................DTXC7397
101 Set Screw 4x8mm ..................................................................................DTXQ0305
102 Screw 3x12mm...................................................................DTXC8408, DTXC9578
105 Screw 3x15mm.......................................................................................DTXQ0209
107 Screw 3x8mm.........................................................................................DTXC8410
120 Cap Screw 6x41mm...............................................................................DTXQ5012
121 E-Clip 7mm.............................................................................................DTXQ0528
125 Bearing 10x22mm ..................................................................................DTXC1703
128 Bearing 10x19mm ..................................................................................DTXC1704
144 Screw 6x16mm.......................................................................................DTXQ5013
146 Set Screw 4x4mm ..................................................................................DTXC6693
148 Cap Screw 3x23mm ...............................................................................DTXC8640
149 Screw 3x10mm.......................................................................................DTXQ0285
150 Washer 17x6.1mm..................................................................................DTXC9898
152 Ball End 6mm .........................................................................................DTXC9578
153 Ball 6x8mm.........................................................................DTXC9578, DTXC6278
154 Screw 3x16mm.......................................................................................DTXC9578
155 Nut 3mm .............................................................................DTXC6742, DTXC9578
158 Screw 4x30mm.......................................................................................DTXQ5014
160 Screw 4x8mm.........................................................................................DTXQ0259
161 Spacer 14x10mm ...................................................................................DTXQ5015
163 Nut 4mm.................................................................................................DTXQ0403
169 Shock Washer.........................................................................................DTXC9095
170 Washer 20x8.1mm..................................................................................DTXC7376
171 Washer 15x5.1mm..................................................................................DTXC7376
174 Washer 14x6mm ....................................................................................DTXQ5016
175 Screw 4x25mm.......................................................................................DTXQ5017
180 Washer 13x5.1mm .................................................................................DTXQ5018
181 Screw 4.2x8mm......................................................................................DTXQ5019
189 Screw 2.6x15mm....................................................................................DTXQ0271
190 Screw 5x35mm.......................................................................................DTXQ5020
191 Washer 4.2x18mm .................................................................................DTXQ5021
192 Screw 5x27mm.......................................................................................DTXQ5022
192 Screw 5x27mm.......................................................................................DTXQ5022
195 Cap Screw 5x35mm...............................................................................DTXQ5023
197 Screw 3x6mm.........................................................................................DTXC7363

This parts list shows the key number, part description and parts bag
stock number for ordering. If there are multiple stock numbers listed, that
particular part is available in several places. Refer to the replacement
parts bag list for the contents of each parts bag.


